
21

19
20

3

20

2

23

10

18

17

7

1

8

22

9

14

5

13

11

12

15

16

6

4

*PART NUMBERS WITH XX INDICATE VARIENCE IN WIDTH ITEMS.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 657-02-0010 2.5 X 10 CYLINDER 2

2 777-02-0001-XX 4-N-1 BUCKET - BODY 1

3 777-02-0002-XX 4-N-1 BUCKET - MOUNT 1

4 777-02-0004 4N1 BUCKET HOSE 2
5 777-02-0027 4N1 BUCKET HOSE 2
6 777-02-0028 4N1 BUCKET HOSE 2
7 777-03-0018 CYLINDER PIN (TOP) 2
8 777-03-0019 PIVOT PIN 2
9 777-03-0020 CYLINDER PIN (BOTTOM) 2

10 AU-03-0625-XX SINGLE BOLT ON CUT EDGE 1

11 AU-03-9990-12-12 1/2" FEMALE COUPLER 1
12 AU-03-9991-12-12 1/2" MALE COUPLER 1
13 H250-6MJICTEE 6MJIC UNION TEE 2
14 H250-FT2062-8-6S 8 MORB X 6 MJIC 90° 4
15 H375-FT21-6-12 -12 MORB TO -6 MJIC 2
16 HSL250 .250" HOSE SLEEVE 1
17 HW-.125-NPTS GF .125 STRAIGHT GREASE ZERK 2
18 HW-.25-20 NYL 1/4"-20 NYLOCK NUT 4
19 HW-.25-20X2.0 G5 1/4 X 2.00 BOLT 4
20 HW-.375-16 NYL 3/8 - 16 NYLOCK NUT 2
21 HW-.375-16X2.5 G5 3/8-16 X 2.50 GRADE 5 BOLT 2
22 HW-.625-11 NYL G5 5/8"-11 NYLOCK NUT G5 10
23 HW-.625-11X2.0 PB 5/8"-11 X 2" PLOW BOLT 10


	Sheet1
	Drawing View1


